



California Products Corporation

169 Waverly St. • P.O. Box 390569 • Cambridge, MA 02139-0007 • 617-547-5300 • Fax 617-547-6934

September 12, 1997

Mr. Joseph Connor, Pres.
Fiberlock Technologies, Inc.
630 Putnam Avenue
Cambridge, MA 02139-0802

RE: ASTM E-96 Perm Rating for Fiberlock "Lag-Kote" High Solids
Bridging Encapsulant No. 6424 White

CERTIFICATION

This is to certify that, based on permeability data tested per ASTM E-96 performed on three separate, very similar 100% acrylic coating systems, Lag-Kote 6424 would be expected to have an ASTM E-96 permeability rating of 7-8 perms. The test results were as follows:

| Sample No. | Vapor Transmission Rate (WVT) in grains of water per hour per sq. ft. | PERMS WVT/VPD (VPD= 0.37387 in. Hg) |
|----------------|---|---|
| 1. | 3.2078 | 8.58 |
| 2. | 3.3872 | 9.06 |
| 3. | 2.1759 | 5.82 |
| Average PERMS: | | 7.82 |

(Signed) _____
Ronald B. Child, VP
Compliance & Regulatory
Affairs

Note: Fiberlock Technologies, Inc. is an independent subsidiary of California Products Corporation.